Ecology, Economy and Society—the INSEE Journal 2 (2): 75-108, July 2019
) 7y 7y y

RESEARCH PAPER

Estimating Willingness to Pay for Wastewater
Treatment in New Delhi: Contingent Valuation
Approach

Vasudha Chopra * and Sukanya Das ™"

Abstract: Given the increasing demand pressure on water resources coupled with
supply holdups and institutional failures, fresh-water resources are increasingly
susceptible to depletion and could potentially add to water stress in India. A vast
demand-supply gap necessitates water conservation, including recycling measures.
India has a great potential in wastewater treatment, and one of the ways to address
it is decentralisation of wastewater treatment given its environmental benefits.
Based on the Contingent Valuation Method (CVM), this study assesses Delhi urban
households’ willingness to pay for the Operation & Maintenance (O&M) costs of a
local Wastewater Treatment Plants (WWTP) that supplies residential complexes
treated water for toilet-flushing. The study found that if freshwater prices rise
sufficiently for consumers, they may be willing to subsidise a decentralized WWTP
to cover at least their non-potable water uses. In addition, the co-provision of such
public goods can become an important supplement to urban municipal finance.

Keywords: Community Participation, Contingent Valuation, Willingness To Pay,
Wastewater Treatment, Double Hurdle Model.

1. INTRODUCTION

Global water resources are vulnerable to climate change and population
growth and are affected by rising water demand, worldwide. In India, as
also in the entire sub-continent, the rising population has reduced per capita

5

PhD student, The University of Tennessee, Knoxville, Tennessee, United States;
vasudhachopra08@gmail.com. P4

™ Associate Professor, Department of Policy Studies, TERI School of Advanced Studies,
New Delhi, India; sukanya.das@terisas.ac.in.

Copyright © Chopra and Das 2019. Released under Creative Commons Attribution-
NonCommercial 4.0 International licence (CC BY-NC 4.0) by the author.

Published by Indian Society for Ecological Economics (INSEE), ¢/o Institute of Economic
Growth, University Enclave, North Campus, Delhi 110007.

ISSN: 2581-6152 (print); 2581-6101 (web).
DOI: https://doi.org/10.37773/ees.v2i2.77



https://doi.org/10.37773/ees.v2i2.77

Ecology, Economy and Society—the INSEE Journal [76]

average freshwater availability by about 65% in the latter half of the 20th
century and is expected to reduce further over the next 30 years (Kaur ez a/.
2012). Overall, water demand is projected to increase by about 55% by
2050 causing worldwide depletion of water resources (Mountford 2011).
While India might not be critically water scarce at present, in terms of the
Water Stress Index,! some parts of northern and southern India (e.g., Uttar
Pradesh, Andhra Pradesh, Telangana, and Odisha) are ‘critically’ water
scarce (Rijsberman 20006).

The emerging groundwater problem in South Asia and the Middle East and
their increasing populations are causing demand for water (for domestic
uses, irrigation, and industries) to rise, leading to depletion of fresh-water
aquifers on one hand and rising salinity and contamination of usable
groundwater on the other (Barker, Koppen, and Shah 2000). India is no
exception and hence needs to critically examine supply augmentation
options by reusing treated wastewater to bridge the demand-supply gap.
Municipal bodies are caught in a downward spiral of disrepair and are
unable to meet demand or maintain effluent standards for treated
wastewater. Inefficiency, low investment levels, financial unviability, and
absence of customer orientation means customers face inadequate and
unreliable low-quality water supply (Dutta, Chander, and Srivastava 2005).
About 70-80% of domestic water use translates into wastewater production.
According to Central Pollution Control Board (CPCB), in 2007, the
combined wastewater generation from cities and towns was 38,354 million
litres daily (MLD) whereas sewage treatment capacity was only 11,786
MLD—a gap of about 26,568 MLD. In 2017, the gap, although lower, was
still about 22,939 MLD. Presently, the average utilisation of the eight
sewage treatment plants (STP) owned by Delhi Government is 52% of total
installed capacity, which is rated as gross underutilization (Gautam ef al.
2017).

In developed nations, treated wastewater is used for agriculture and
industrial purposes, however, avenues for its use in urban areas are rising.
Often, scarcity is caused due to mismanagement in the distribution of water
resources (CSE 2013). The city water-excreta survey? portrays a succinct
picture of demand-supply gap and leakage losses in metro cities and other
classifications. Based on water supply norms of Central Public Health and
Environmental Engineering Organisation (CPHEEO), water demand is in

! According to this index, a country is defined as being water scarce when its water resource
availability is less than 1000 cubic metres per capita (Sengupta 2011).

2 The survey was published in 2005-06 by Centre for Science and Environment (CSE). It
depicts the water supply scenario of 71 cities in India.



[77) Vasudha Chopra and Sukanya Das

excess of supply in 35% of the 71 cities surveyed with the highest shortfall
and demand-supply gap in metropolitan cities (Narain 2012).

In India, according to CPCB, urban areas generate 22,900 MLD of
domestic wastewater, which has surpassed industrial wastewater generation
(13,500 MLD). However, the treatment capacity for domestic wastewater is
only 25% (Sengupta 2011). Water recycling and reuse have proved to be a
feasible and sustainable way of water management (Anderson 2003). This is
demonstrated by Chennai Metro Water Supply & Sewage Board’s
(CMWSSB) zero-water discharge programme in which all wastewater
generated is treated and fully reused. As of 2018, 15% of Chennai’s water
demand is met from recycled water (International Water Association 2018).
About 40% of domestic water demand of newly built houses and 8% of
industrial water demand is met from the treated wastewater (International
Water Association 2018). In Bengaluru, recycled water is used for toilet
flushing and landscaping in apartment buildings. In a recent study, 67% of
survey respondents in Bengaluru city expressed willingness to buy recycled
water (Ravishankar, Nautiyal and Seshaiah 2018). Wastewater treatment has
great potential, and it may be feasible for the users and governments to co-
sponsor setting up Wastewater Treatment Plants (WWTP). In fact, WWTPs
are a pre-requisite to the overall development of urban metropolises as they
internalise the negative environmental externalities of urbanisation.

The primary objective of this study is to find out urban residents’
willingness to pay (WTP) for the maintenance of a decentralised WWTP
that treats domestic wastewater (“grey” water) for non-potable reuse. The
study identifies main factors that affect monetary participation as measured
by WTP and environmental attitude of individuals. Contingent Valuation
Method (CVM) was used for valuation of a non-market environmental
good ie. treated wastewater and its reuse. The survey responses wete
clicited through an individual Contingent Valuation questionnaire using
payment card format for the WTP bids, and econometric analysis was
undertaken to determine the impact of houschold perceptions, socio-
economic and demographic characteristics on the WTIP bids of urban
households. Subsequently, the average WTP and net benefits were
computed. The water saving potential was computed in monetary terms as a

reduction in the freshwater bill> when recycled water was reused by
households.

3 The new freshwater bill is the original bill less the water-savings based on water
consumption level plus the share of O&M cost of the treatment plant that is payable by the
residents.



Ecology, Economy and Society—the INSEE Journal [78]

The paper contributes to (1) the existing contingent valuation literature in a
developing country context with respect to wastewater treatment; (2) a
novel econometric identification strategy; and (3) providing the numerical
value of water saving potential for urban households in Delhi and its
potential benefits for the households. The next section describes various
technical options to treat domestic wastewater and some examples from the
Indian context. Section 3 focuses on description of CVM, theoretical
framework and related literature. Section 4 depicts the present study area,
survey data and empirical strategy. Section 5 discusses salient findings, and
section 6 describes study limitations. The last two sections conclude the
paper and highlight policy implications.

2. TREATMENT OPTIONS

In order to be reused, domestic wastewater is treated with specific
processes determined based on the level of effluent standards and reuse
purpose. Wastewater reclamation involves various levels of treatment
including primary (bar screens, grit chambers, skimming tank followed by a
primary sedimentation tank), secondary (trickling filter, activated sludge
process, secondary settling tank, oxidation ponds and sludge treatment) and
tertiary treatment i.e. removal of residual organic matter (Tchobanoglous
and Burton 1991). Each treatment level is associated with a certain level of
water pollution as well as purpose, and pollution level decreases with an
increase in the level of treatment. Benefits of wastewater reclamation
include conservation of fresh-water resources, prevention of over-
extraction and pollution reduction of water bodies.

Recently, there has been a paradigm shift with studies demonstrating
wastewater treatment to its reuse, especially for industrial and agricultural
purposes. Some metropolitan cities in India like Chennai and Bengaluru are
working on tapping the potential for wastewater treatment and reuse. In
Chennai, it is compulsory for every community to treat wastewater. The
water balance study for wastewater reuse (toilet flushing and irrigation) in
Sangamam, Tamil Nadu shows that potable fresh-water demand reduced by
120 litres per capita daily (LPCD) (CPCB, 2008). For non-potable purposes,
secondary treatment like Activated Sludge Process (ASP), Sequencing Batch
Reactor (SBR), Moving Bed Biological Reactor (MBBR) and Membrane
Bioreactor (MBR) are preferred to achieve the required effluent standards.
Table 1 provides processes* and their effluent standards, that is Biological
Oxygen Demand (BOD) and Suspended Solids (SS). MBR is a popular

4 Detailed description of processes is provided in Table A6 in annexure.



[79] Vasudha Chopra and Sukanya Das

technology given its capacity to treat wastewater to prescribed river water
quality levels but is costly (Kamyotra and Bhardwaj 2011). The costs are
calculated for 1 MLD, hence, there are limitations in scaling down the costs
due to the presence of scale economies (Sugam, Jain and Neog 2017). In

terms of scale economies for Table 1: Output Water Quality
centralized versus decentralized Technology BOD SS
plants, there are cost differences, (mg/1) (mg/1)
however, decentralized plants are ASP <20 <30
designed to operate at a smaller SBR <10 <10
scale as compared to centralized MBBR <30 <30
ones (Massoud, Tarhini and Nasr MBR <5 <5
2009). Source: Sugam, Jain and Neog (2017)

The benefit of decentralized plants is the feasibility of community
involvement in sharing Operation & Maintenance (O&M) costs that reduces
monetary burden for government budgets. Since this is on a need basis, it
will also not lead to wasted potential as opposed to centralised treatment
plants. In the end, the assessment of centralised plants often indicates
wasted potential as well as issues of improper piping that lead to mixing of
treated and untreated water hence wasting the entire effort of treatment in
the first place (Narain 2012). Although devoid of scale economies, the
decentralised plants are better suited in the urban as well as rural context.

3. CONTINGENT VALUATION METHOD

The contingent valuation method (CVM) accounts for necessary scenario
change for which valuation is done i.e. treatment of domestic wastewater
through construction of WWTP and subsequent improvement in water
quality from q° to q'. The method assesses total consumer welfare from the
utility through improved water quality. This utility benefit can be measured
using the Hicksian Compensating Variation (CV) (Weldesilassie e al,
2009).>

CVSl:eh(pl,q1,Uﬁj—eh(pl,qo,Ug) (1)

where, en (p, q, Un) is household’s expenditure function, p is price vector, q
is the level of public good and the household’s utility i.e. Upn, The superscript
0 refers to the current scenario (no provision of public good) and
superscript 1 refers to improved scenatio (with the provision of public

5 The Contingent Valuation framework helps to determine what amount of income change
would be required to compensate the consumer for the payment. For a “good” change,
wherein utility is higher than before (an assumption), CV correctly measures the WTP
(Varian, 1992).



Ecology, Economy and Society—the INSEE Journal [80]

good). The compensating variation is equivalent to the maximum amount
of money that can be appropriated from the consumer, that is shadow price
or WTP of an individual (Weldesilassie ez 2/ 2009). “Willingness to pay is
defined as the maximum price a buyer accepts to pay for a given quantity of
goods or services” (Gall-Ely 2009).

Equation (1) can also be written as the integral of the shadow price of the

environmental good:

1
q

CVp, =¢y, IW[PI ,q’Ungq 2

q()
where, due to unobservable nature of the shadow price function m, (p, g,
Uw) = —0e (p, q, Un) / 0q, the willingness to pay is elicited through CVM.

If individual’s income in the utility function is Y; and the payment for the
environmental good is h; for an individual i, in the context of Random
Utility Model, a respondent will be willing to pay h; (which raises the quality
of the environmental public good, that is treated wastewater, from q° to q')
if:

Us(yi —hj,z,8) > Ul(y;, 24, &) 3

where, z vector contains socio-economic and demographic characteristics.

Equation 3 simply states that an individual will be willing to pay a certain
bid if they are better off with the payment and the public good provision
(Dutta, Chander and Srivastava 2005). This gives rise to the probability of
an individual saying yes, expressed as:

Pr(yes;) = Pr{Uy(y; —hj, 2, ) > Ur(yi»2,81)} 4

The utility function of an individual is additively separable into a
deterministic and random component.

U(yi»7i,8) = U(y; +7;) +&; (5)

Let the deterministic part (non-stochastic) of the utility function be as
follows:

Uj =a,z; +B(y; —hy) (©6)

The stochastic part is the error term ie.&. The utility difference is
calculated as:

U - U9 = (o +Bhy) ™



[81] Vasudha Chopra and Sukanya Das

Pr(yes;) = Pr(o;z; —Bh; +€,)>0 (8)

where, a is the difference of vector of coefficients to respective socio-
economic and demographic variables between two scenatios i.e. a; =a, -0, .

The behaviour assumptions for error term necessitate independent and
identical distribution (IID) with zero mean (Dutta, Chander, and Srivastava
2005). Usually, logit (logistic CDF) or probit (standard normal CDF)
models are used depending upon the choice of the cumulative distribution
function (CDF) for the data obtained. However, WTP calculation is not
derived from the Random Utility Model for payment card format. Prior
CVM studies have measured WTIP both for setting up a common treatment
plant as well as improving the capacity of an existing plant (Rollins ez /.
1997; Tziakisa et al. 2009). A recent study in Bengaluru states that
decentralized wastewater treatment plants are an attractive solution to the
rising water scarcity problems in urban India (Kuttuva, Lele and Mendez
2018). They distinguish between the voluntary role of the public in adopting
the system versus incentives used to gain compliance and conclude that
even though such systems are a partial solution to addressing the scarcity